



TEST REPORT

Report No. : MAN:HL:1348002672

DATE: 24th March, 2022



SPINKS INDIA

PLOT NO. 135 SEC 37 PACE CITY-1,
GURUGRAM-122001
INDIA

CONTACT PERSON : POOJA MISHRA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION FTCH- FJ2, FTCH-FJ3
LAB IDENTIFIED SAMPLE INK
SAMPLE RECD ON 17/03/2022
TEST PERFORMING DATE 17/03/2022 TO 24/03/2022

SUMMARY OF TEST RESULTS:

TEST REQUESTED	CONCLUSION
IS 9873 - PART-3: 2020 – MIGRATION OF CERTAIN ELEMENTS	PASS

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S)

Per Pro SGS India Pvt. Ltd.

SANDIP BHUSHAN (Technical Manager)
Authorized Signatory

Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

TEST REPORT

Report No. : MAN:HL:1348002672

DATE: 24th March, 2022



TEST RESULT:

Migration Of Certain Element :

Method: IS-9873-Part-3 :2020 (Analysis was performed by ICP-OES)

Elements	Result (mg/kg)	Detection Limit (mg/kg)	Requirement for Other than Modeling clay and Finger Paint (mg/kg)	Requirement for Modeling clay and Finger Paint (mg/kg)
Soluble Arsenic (As)	Not Detected	10	≤25	≤25
Soluble Mercury (Hg)	Not Detected	10	≤60	≤25
Soluble Selenium (Se)	Not Detected	10	≤500	≤500
Soluble Chromium (Cr)	Not Detected	10	≤60	≤25
Soluble Antimony (Sb)	Not Detected	10	≤60	≤60
Soluble Cadmium (Cd)	Not Detected	10	≤75	≤50
Soluble Lead (Pb)	Not Detected	10	≤90	≤90
Soluble Barium (Ba)	Not Detected	10	≤1000	≤250
Conclusion	Pass	--	--	--

Tested Item: INK

Remark:

- ≤ = Less than or equal to.
- mg/kg= milligrams per kilogram of toy material
- Testing has been performed as per customer request.



*****END OF REPORT*****